
UPGRADES

80 0310-

60 8165-

60 8165-

82 821003-

63 8165-

02 0701S-

80 0304-

61 4083-

61 4083-

02 0701-

80 0206S-

61 4083-

02-701S

07 0912G-

60 4083-

2.5mm

02-0132F

02-5131

05 0535G-

61 4083-

02-0506Z

02 0701-

80 0206S-

E-LG-06S



Part No. Part Description Order No. Order Description Qty,
02-5131 Metal main blade holder set 02-5131 Metal main blade holder set 2 set/bag
02-0132F Main blade holder arm 02-0132F Main blade holder arm 2 set/bag
02-0506Z Metal mixing arm 02-0506Z Metal mixing arm 2 set/bag
05-0535G Metal washout control arm 05-0535 Metal washout control arm 2 pcs/bag
02-0701 Stainless link balls 02-0701 Stainless link balls 10 pcs/bag
02-0701S Solid link balls 02-0701S Solid link balls 4 pcs/bag
07-0912G Metal T arm 07-0912G Metal T arm 2 pcs/bag
60-4083 Ball bearing 4x8x3 60-4083 Ball bearing 4x8x3 5 pcs/bag
60-8165 Ball bearing 8x16x5 60-8165 Ball bearing 8x16x5 2 pcs/bag
61-4083 Flanged bearing 4x8x3 61-4083 Flanged bearing 4x8x3 5 pcs/bag
63-8165 Thrust bearing 8x16x5 63-8165 Thrust bearing 8x16x5 2 set/bag
80-0206S Cap Head Bolt 2x6 for linkballs 80-0206S Cap Head Bolt 2x6 for linkballs 10 pcs/bag
80-0304 Cap Head Bolt M3x4 80-0304 Cap Head Bolt M3x4 2 pcs/bag
80-0310 Cap Head Bolt M3x10  80-0310 Cap Head Bolt M3x10 10 pcs/bag
82-821003 Washer 8.2×10×0.3 82-821003 Washer in 8mm main grip 2 pcs/bag
E-LG-06S 2.5mm Link Set E-LG-06S 2.5mm Link Set 1 set/bag


	13
	14

